HS1175

OWNER’S MANUAL
ADDENDUM

READ THIS FIRST!

THE FOLLOWING PAGES WILL SUPERCEDE
THE EXISTING PAGES IN THE
HS1175 MANUAL

b
T\
\Z

<
A S

A

W

Y \\\‘\\l\\\&\\\“\

; AN

Note: Both Serial Number and Model Number are Required when Ordering Parts

'

'

RECORD SERIAL NUMBER HERE Customer Service
J (800) 548-5438
(858) 578-7676
CATALOG NUMBER Fax
0106 - 000 | (858) 578-9558

" HS1175 ADDENDUM |




OWNERS

MANUAL
G )
FRAME ASSEMBLY
STEP 2d
ITEM NO. PART NUMBER DESCRIPTION

1 026-01X2029 TOP FRAME ASSEMBLY

2 026-01X1487 FRAME UPRIGHT

45 013-0102003 1/2" X 27mm SAE FLAT WASHER (W2)

47 012-0304011 1/2"-13UNC THIN NYLOCK NUT (WZ2)

50 011-0407014 1/2"-13UNC X 5.00" HHB (WZ2)
& 2/

PAGE 11 ” HS1175 ASSEMBLY


https://www.gympart.com/itemdesc.aspx?ic=HSP121&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=HSP122&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams

OWNERS

MANUAL
(r N
FRAME ASSEMBLY
STEP 2h
ITEM NO. PART NUMBER DESCRIPTION
2 026-01X1487 FRAME UPRIGHT
13 026-01X2031 LEFT HANDLE
14 026-01X2035 RIGHT HANDLE
45 013-0102003 1/2" X 27mm SAE FLAT WASHER (W2)
47 012-0304011 1/2"-13UNC THIN NYLOCK NUT (W2)
50 011-0407014 1/2"-13UNC X 5.00" HHB (WZ)
\> -/
PAGE 19 ” HS1175 ASSEMBLY


https://www.gympart.com/itemdesc.aspx?ic=HSP121&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=HSP122&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams

OWNERS

MANUAL
G N
FRAME ASSEMBLY
STEP 2]
ITEM NO. PART NUMBER DESCRIPTION
2 026-01X1487 FRAME UPRIGHT
43 026-1100189 FRAME SHIELD
44 011-0107030 1/2"-13UNC X 3.00" HHB (WZ2)
45 013-0102003 1/2" X 27mm SAE FLAT WASHER (WZ2)
46 013-0402005 3/8" X 25mm USS FLAT WASHER (WZ)
47 012-0304011 1/2"-13UNC THIN NYLOCK NUT (WZ)
48 012-0104008 3/8"-16UNC THIN NYLOCK NUT (WZ)
50 011-0407014 1/2"-13UNC X 5.00" HHB (WZ)
53 011-0407055 1/2"-13UNC X 4.75" HHB (WZ)
55 011-0107047 3/8"-16UNC X 3.00" HHB (WZ)
69 026-01PL0290 WHITE SPACER
70 013-0002003 1/4" X 13mm SAE FLAT WASHER (WZ2)
71 012-0104009 1/4"-20UNC THIN NYLOCK NUT (WZ)
72 011-0101074 1/4"-20UNC X 5.00" BHCB (WZ2)
73 021-0013185 HS1175 PLACARD
74 021-0013184 HS1175 PLACARD
\" -/
PAGE 25 ” HS1175 ASSEMBLY


https://www.gympart.com/itemdesc.aspx?ic=HSP2710&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=HSP1017&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=HSP121&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=HSP3287&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=HSP122&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=HSP2961&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams

OWNERS
MANUAL

021-0003230—

021-0003130——

T ¢\ &

tAES

[
0

o

SERIAL # DECAL

026-01T0545

&

DECAL PLACEMENT

L

026-01X1487 y
021-0003138 N\

a1
>

——021-0003230

{E?-———021-0003131
[\

021-0003254

026-01X2029

021-0003334
N

o h

Q

| .

026-11000189 U

021-0003011
#1-16 DECAL

TRRNRY YKXY&YX&Y&QYX&YX&YK&X&

021-0003071
#17-21 DECAL

STEEL WEIGHT STACK

=/

PAGE 31

W HS1175 ASSEMBLY


https://www.gympart.com/itemdesc.aspx?ic=HSP185&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=HSP185&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=HSP2297&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams

OWNERS
MANUAL

PAGE 32

7 Y7

(" sped Sunosuuo)
X pue sHod ‘591q8D
‘ooridayy

021-0003011

021-0003254

%X sfupeag reour |
‘asearn MIm yoedayy

x soysTuLy ASSOID TIV
XBA\ PUB WBI[D

021-0003334

sSuLsog resury
‘s3urgsng oyomL

x ‘59A09]S 18IS
‘areopqny

SERIAL # DECAL

(aqnpzadng)
JrESLIGN] paseq
X (FILJ) TOPAL &

P 5poy Spmi
SopeouIqN'T 29 URS[D

www.hoistfitness.com
SERIAL # 00-00-000000
0 T OO OO

1-800-548-5438

021-0003131
021-0003130

§90gLMS PHS -HUV
‘joodsuy

N
X

P3P JI UOIYSIL
X ‘sijog pue SINN [TV

so[pueH pue
x sIeg A1085000y
“poodsay

021-0003230

UOISUD) ot} pue
x 112 10 S3[qeD
“oodsoy
‘s3TINY 3dWIS
3S3IHL MOT704 SAVMIVY
MSIH IHL IZINININ OL
"LNININD3 40 3dAL SIHL asn
OHM STVNAIAIONI A9 AINNSSY
MSIH V SI 343IHL 'HLV3A N3A3 HO
AYNCNI TYNOSH3d NI L1NS3d a1N0d
ANV ALNVHHVM dIOA T1IM OS Oa
Ol 3HNTIVd "'S1HVd INIW3OVI1d3ad
1SIOH ININNIO ATINO 3Sn

Kxspoqdn
x fues[)

0
™
®
™
S
S
Q@
-
Q
S

.JI
N~
o
(a0
o
o
Q
-
Al
'0

x
U
N\

[ p—
- »
SE
ml
a

\ —/

\:‘Bllo}v
'flqmow
‘H 9941
A
R
Q
§

>
|
11}
=
L
9]
n
<
o
N~
-
-
N
L



https://www.gympart.com/itemdesc.aspx?ic=HSP185&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=HSP2297&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams

OWNERS

/)

MANUAL
-
PART LIST
NOTE: SOME OF THESE PARTS MAY COME PRE-INSTALLED
ITEM NO. PART NUMBER DESCRIPTION QTY
1 026-01X2029 TOP FRAME ASSEMBLY 1
2 026-01X1487 FRAME UPRIGHT 2
3 026-01X0817 REAR TIE ASSEMBLY 1
4 026-01PL0195 RUBBER FOOT PAD 6
5 026-01T0545 WEIGHT STACK MOUNT 1
6 026-01X2032 FRONT FRAME MOUNT 1
7 026-01X2033 SLIDE ASSEMBLY 1
8 026-01PL0125 E-Z GLIDE PLASTIC SLEEVE 2
9 026-01T2041 PULLEY MOUNT ADJUSTER TUBE 1
10 019-0002015 1.00" DIA. X 6.00" LG. CLOSED END GRIP 1
11 026-01PL0239 THUMB LATCH 3
12 026-01P0819 GUIDE ROD TOP PLATE 1
13 026-01X2031 LEFT HANDLE 1
14 026-01X2035 RIGHT HANDLE 1
15 018-0001003 4.50" DIA.(CABLE PULLEY 6
16 026-01X0867 LEFT SIDE SUPPORT 1
17 026-01X0868 RIGHT SIDE SUPPORT 1
18 016-0201015 END CAP-F 2.00" X 3.00" (BLACK) 2
19 026-01PL0221 PLASTIC LIMITER 2
20 026-01X2034 THUMB LATCH RELEASE 1
21 026-01M0760 HEAVY FLANGED SPACER .391" I.D. X .50" LG. 2
22 026-01X1071 SWIVEL PULLEY HOUSING 1
23 014-0003003 50" FLANGED BALL BEARING 2
24 018-0002012 ®4.50" WIDE GROOVE PULLEY 2
25 019-0001005 WEIGHT STACK BUMPER 2
26 012-0202001 1/2"-13 FLANGED NUT (W2) 2
27 030-0303010 ROLL PIN .438" DIA. X 2.75" LG. 2
28 026-01G0178 GUIDE ROD 2
29 026-01PL0134 GUIDE ROD BUSHING 2
30 026-01PL0291 LANYARD/SELECTOR PIN STAND OFF 1
>
PAGE 33 ” HS1175 ASSEMBLY


https://www.gympart.com/itemdesc.aspx?ic=HSP3293&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=HSP163&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=HSP152&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=HSP2626&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=HSP2628&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=HSP2990&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=HSP2873&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=HSP2194&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=HSP2270&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=HSP2837&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MDP139&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams

OWNERS

MANUAL
G N
PART LIST CONTINUED
NOTE: SOME OF THESE PARTS MAY COME PRE-INSTALLED
ITEM NO. PART NUMBER DESCRIPTION QTY
31 026-01W0110 21 HOLE WEIGHT STEM 1
32 026-01M0134 SELECTOR PIN 1
33 026-01PL0O141 T-HANDLE W/ HOLE 1
34 010-0008001 LANYARD COIL 1
35 026-01X2026 ADJUSTABLE PULLEY MOUNT 1
36 026-1300034 8.25 LB TOP WEIGHT PLATE 1
37 026-01W0101 12.50 LB STEEL WEIGHT PLATE 5
38 026-01W0102 8.25 LB INTERMEDIATE WEIGHT PLATE 15
39 026-01W0122 WEIGHT PLATE BUSHING 40
40 026-01M0309 LATCH PIN 1
41 014-0015001 25" C-CLIP 1
42 026-01M0598 .25" FLANGED SPACER 2
43 026-1100189 FRAME SHIELD 1
44 011-0107030 1/2"-13UNC X 3.00" HHB (WZ) 5
45 013-0102003 1/2" X 27mm SAE FLAT WASHER (W2Z) 42
46 013-0402005 3/8" X 25mm USS FLAT WASHER (WZ2) 11
47 012-0304011 1/2"-13UNC THIN NYLOCK NUT (W2) 22
48 012-0104008 3/8"-16UNC THIN NYLOCK NUT (W2Z) 11
49 011-0002046 1/2"-13UNC X 2.50" FHB (WZ2) 2
50 011-0407024 1/2"-13UNC X 5.00" HHB (WZ) 8
51 011-0407024 1/2"-13UNC X 2.75" HHB (W2) 2
52 011-0407018 1/2"-13UNC X 2.50" HHB (WZ) 1
53 011-0407055 1/2"-13UNC X 4.75" HHB (W2Z) 2
54 011-0107026 3/8"-16UNC X 2.25" HHB (WZ) 2
55 011-0107047 3/8"-16UNC X 3.00" HHB (W2Z) 6
56 011-0107032 3/8"-16UNC X 2.50" HHB (WZ) 1
57 011-0407020 3/8"-16UNC X 1.75" HHB (WZ2) 1
58 011-0107034 1/2"-13UNC X 3.25" HHB (WZ) 2
59 026-01M0532 391" I.D. X .688" LG. HEAVY FLANGED SPACER 8
60 026-01M0391 END CAP @ 1.25" ALUM. 2
N\ -/
HS1175 ASSEMBLY “ PAGE 34


https://www.gympart.com/itemdesc.aspx?ic=HSP3289&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=HSP2082&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=HSP2710&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=HSP1017&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=HSP121&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=HSP122&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=HSP2961&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=HSP113&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=HSP2978&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=HSP2019&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=HSP3338&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=HSP2770&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams

OWNERS

/)

MANUAL
( PART LIST CONTINUED
NOTE: SOME OF THESE PARTS MAY COME PRE-INSTALLED
ITEM NO. PART NUMBER DESCRIPTION QTY
61 026-01pl0235-01 1.425" OD X 1.188" ID OPEN END GRIP 2
62 026-01M0392 RING @ 1.25" ALUM. 2
63 026-01M0588 PIVOT SHAFT .50" DIA X 3.107" LG. 1
64 011-0101026 3/8"-16UNC X 1.00" BHCS (WZ) 2
65 013-0102022 3/8" INTERNAL LOCK WASHER 2
66 013-0002004 3/8" X 21mm SAE FLAT WASHER (WZ2) 2
67 011-0311005 10-32 X 1/8" SET SCREW 8
68 020-0011010 CENTURY SPRING 3894 1
69 026-01PL0290 WHITE SPACER 6
70 013-0002003 1/4" X 16mm SAE FLAT WASHER (WZ) 6
71 012-0104009 1/4"-20UNC THIN NYLOCK NUT (WZ) 6
72 011-0101074 1/4"-20UNC X 5.00" BHCB (WZ) 6
73 021-0013185 HS1175 PLACARD 1
74 021-0013184 HS1175 PLACARD 1
75 011-0311009 5/16"-18UNC X .31" SET SCREW (BZ) 2
76 010-01C0299T HS1175 WEIGHT STACK (CABLE 1
77 026-01M0200 QUICK RELEASE CABLE LOCK 1
78 026-01PL0311 CABLE SWIVEL END BODY 1
79 014-0012007 #7300MB BEARING 1
80 026-01M0599 CABLE SWIVEL END EYELET 1
81 014-0015013 35mm INTERNAL SNAP RING 1
82 022-0008032 STRAP HANDLE 2
83 020-0010002 SNAP LINK 1
84 016-0201007 END CAP ©1.00" (BLACK) 1
3
PAGE 35 ” HS1175 ASSEMBLY


https://www.gympart.com/itemdesc.aspx?ic=HSP148&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=HSP2274&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=HSP2889&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=HSP3287&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=HSP1016&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=HSP1011&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=HSP2740&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=HSP154&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=HSP2047&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=HSP137&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=HSP2781&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=HSP2858&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=HSP2007&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MDP139&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MDP139&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MDP139&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams
https://www.gympart.com/itemdesc.aspx?ic=MDP139&utm_source=pdf-links&utm_medium=pdfs&utm_campaign=exploded-diagrams



